

सिपेट : इंस्टिट्यूट ऑफ प्लास्टिक्स

(रसयन एवं उर्वक मंत्रालय, भारत सरकार)

गिण्टी, चेन्नै - 600 032.

फोन : 91-44-2225 4701-6 फैक्स : 91-44-2225 4707

ई-मेल : chennai@cipet.gov.in वेबसाइट : www.cipet.gov.in



CIPET सिपेट

probe - perform - practice - Plastics

CIPET : INSTITUTE OF PLASTICS TECHNOLOGY

(Ministry of Chemicals & Fertilizers, Govt. of India)

Guindy, Chennai - 600 032.

Tel : 91-44-2225 4701-6 Fax : 91 - 44 - 22254707

E-mail : chennai@cipet.gov.in Website : www.cipet.gov.in

रिपोर्ट सं / REPORT NO. : **63133**

परीक्षण रिपोर्ट  
TEST REPORT

क्र.सं / Sl. No. **24393**

दिनांक / Date : **26.05.2020**

भाग - ग / PART - C

परीक्षण परिणाम / TEST RESULTS

Test Duration: 18.05.2020 to 20.05.2020

Sl. No.	Property	Standard	Unit	Results Obtained	Specified Requirements
1	Material Identification	DSC	-	Polyethylene Terephthalate (PET)	-
2	Thickness		mm	0.25	-
3	Luminous Transmittance	CI.5.1.2 of ANSI/SEA Z87.1-2020	%	86.7	Not less than 85.0
4	Fog Resistance	CI.5.1.2 of ANSI/SEA Z87.1-2020	seconds	Free from fogging	Free from fogging for a minimum of 8 seconds
5	Disinfection	CI 4.2.5 of IS 8521 (part 1)	-	No significant deterioration and discolouration was observed	Shall not be any visible deterioration

PART - D

REMARKS - Nil

NOTE:

1. The results related only to the items tested as supplied by the party.
2. The test certificate shall not be reproduced in full except without the written approval of the laboratory.
3. The Test Report / Certificate is issued only for the samples submitted to CIPET
4. The Quality of the subsequent production lot has to be ensured by the purchaser.

2 of